Signature Not Verified
)

For Questlon,

Please Contaft with SGS

AR mE
Test Report

FAHBBEHF R A RA 8 0O
YU HSING SCREEN & PAINT CO., LTD.

&P YR EER K270
NO. 270, YUAN HUAN E. RD., FENG YUAN DIST., TAIWAN, R. O. C.

7545 (No.) : CE/2012/43600A B #I(Date) : 2012/04/25 A (Page) : 1 of 4

RTRBZESGERE,EE, WS, EREEEPHERRT (The following samples was/were submitted and
identified by/on behalf of the client as) :

# &b %4 4% (Sample Description) :  SAMPLE IS MIXED BY CLIENT / &/ A4TIRA Xt d:
A-88%) % uf;hE \ A-88 TRANSPARENT INK
A-88% H @ik E \ A-88 WHITE INK
A-88% A ZhE \ A-88 BLACK INK
A-88% FE4rihE \ A-88 SUPER ORANGE INK
A-88%) E4rih 2 \ A-88 BRIGHT RED INK
A-887) A4rih 2 \ A-88 GOLD RED INK
A-887) F4rih 2 \ A-88 MAGENTA INK
A-887) I 4rih B \ A-88 ROSE RED INK
A-88% %4rih 2 \ A-88 PURPLE RED INK
A-887 BB E \ A-88 VIOLET INK
A-887 4¥ 8 i E \ A-88 PERMANENT BLUE INK
A-887 Z£ % \ A-88 BRILLIANT BLUE INK
A-88% 4F#EihE \ A-88 PERMANENT GREEN INK
A-88% P3:h 2 \ A-88 GOLDEN YELLOW INK
A-887 %2 \ A-88 LEMON YELLOW INK
A-887 v9J& ik 2 \ A-88 BLACK TIX INK
A-88% w9k ahE \ A-88 YELLOW TIX INK
A-887 wWR EHE \ A-88 CYAN TIX INK
A-887) B 42 \ A-88 MAGENTA TIX INK
Mo B 27 (Sample Receiving Date) : 2012/04/17
)X A M) (Testing Period) : 2012/04/17 TO 2012/04/24

FHAT—H8 (Please refer to next pages).

Chemical Laboratory — Taipei
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MR E (Test Results)

i) 2X #7145 (PART NAME) No.1 o REFHK (BF AITRMZARS) (GRAY PASTE (SAMPLE IS MIXED BY
CLIENT))
A S gXx
4R B oy 72BN | Resuio)
(Test Items) (Unit) (Method) (MDL) No.1
BRM It BLAZ R EN 71 PART 3% 27 S BN ICAAZHEEN 71 PART 3:
%i## / EN 71 PART 3 Migration 1994 / With reference to EN 71
of certain elements PART 3: 1994 (Al: 2000 /
AC:2002) (EN 71-3 & BS 5665-3
are identical)
w8 / Soluble Antimony (Sb) 5 n.d.
,Zxﬂ:‘.»’v‘* / Soluble Arsenic (As) % ,)H}][,ﬂ?}%i}iEN 71 PART 3: 2.5 n.d.
% 448 / Soluble Barium (Ba) 1994, REMRABETIRTRAA 10 n.d.
% 4% / Soluble Cadmium (Cd) ARMAAT / With reference to 5 n.d.
w4k / Soluble Chromium (Cr) mg/kg ig;é()l;)\RIEIi71?24&(2;5222(—)3/ 5 n.d.
%445 / Soluble Lead (Pb) are identical), analysis was ° n.d.
Ak / Soluble Mercury (Hg) performed by ICP-AES. 5 n.d.
KAl / Soluble Selenium (Se) 5 n.d.

#3x(Note)

. mg/kg = ppm; 0.1wt% = 1000ppm

. n.d. = Not Detected (*#ﬁﬂ:‘.)

. MDL = Method Detection Limit (75 A& 4%MR4E)

. LR E AR CE/2012/4360028 2 . (This report supersedes the previous document bearing the test
report number CE/2012/43600.)

> W N
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EN 71 PART 3 94 %428 / EN 71 PART 3 Analytical flow chart

B XA A% [ Name of the person who made measurement: Climbgreat Yang
B AR A FA R4 E [ Name of the person in charge of measurement: Troy Chang

4 / CUT SAMPLE
#F 0.5g/ Weight 0.5g

e x25ml 0.07N HCI / Add 25ml 0.07N HCI

v

KRiaEH I7TE2C 1.8F /
The water bath shakes for 374+2°C 1 hour

'

FligE#8 1.8/
Same temperature settlement 1 hour

% [ Filtration
REAB ST IR T HARER /
Reads the ICP-AES analysis data
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BA oA HRART > MATETERAZH S/ HE.

(The tested sample / part is marked by an arrow if it's shown on the photo.)
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*% LR (End of Report) **
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